@ Full Circle Service*

SYSTEM THREE PRO-1
PARTS LIST




TOP HOUSING ASSY.

MOTES:
1. USE RTY SEALANT,ITEM &4, TO ASSEMBLE PUMCH

PLATEN ,ITEM 3 aND BIND PLATEN,ITEM 2 .
ALLOW 24 HOURS OF DRYING TIME .

2. PUNCH & BIND PLATENS SHOULD BE
FREE OF SEALANT .

g A

5 KET ASSY=Housng | 4 [9776m9|
A4 |RTY SEALANT TRANSLUCENT | A/R [I96100% | =
|3 |PUNCH PLATEN SYS.3 PRO [ 8781818 | 9781787 | 9781787 7705009 77050187705019)]
IND_PLATEN 1 9781786 | 9781786 |9781786] 7705008 |7705008 [7705008
1 |UPPER HOUSING 1 9781790 { 9781790 | 9784057| 7705007 | 7705007(7705022

: BTE405E
TEM#|  PARTDESCRIPTION gy, |cOMMON DT81834 | STE1S1S faoil! LEOSHET) HIDR0RMpamsRe
* . hﬂ?ﬁm E¥EIPRO VB WEM Rk VAR

T

@ @
@ @08




BRACKET ASSY. HOUSING

g

1931316|3502719 [TIOTINNERMAN NUT] |
12267031350102501%10 HEX NUT [
1926016 |5100067-0110 LOKWASHER '
192502.3(5100302-01F10 FLAT WASHER | |
17707201206 1 6 ZHOUSINGMOUNTINGBR |
memno. | GBCHE | VB ¥ | pescPTON “ary.

=N I

ZONE




NOTES =

l. CUT ABOUT }a"OF THE INSIDE MIDDLE ACTUATOR PIN 0N RUBBER BOTTON.,
ITEM 3.THIS WILL ALLOW PROPER ACTUATION OF THE SWITCH UPON ASSEREL
CHECK THE SWITCH ACTUATION UPTN COMPLETE ASSEMBLY.

\

2. MAKE SOHE LED SWITCH ASS Y. ITEM 2,SITS FLUSH TO PANEL $WI.TCH_,.I]IM 1

WHEN ASSEMBLED.CAREFULLY _JEENDI.HE.‘I'WD TRANSISTORS OM SWITCH ASSY,

IS ACCEPTABLE FOR THIS PURPOSE. .MAKE SURETHAT THREE LESS OF EACH
TRANSISTOR ARE NOT BROKEM AND THAT THEY DON'T TOUCH EACH OTHER .

5 |SCREW PH PAN &-14X1/4 PLASK1 | 1808602 |
4 JSNNTCH MENBRANE 7705016 |1
BUTTON 51
2 |LED SWITCH ASSY ‘% r
1 PANEL SWITCH 7705014 1 |
LTEM # |PART DESCRIPTION PART# | QTY, | ZONE

3 REQD.

REF.

PANEL SWITCH ASSY.SYS 3 PRO-GRAY

REF.



SYSTEM 3 PRO - 1 FINAL ASSY




SYSTEM THREE PRO- 1 FINAL ASSY




GROUNDING WIRE TO SIDE FRAME. RH



© ©O
CEm @mmm @@ OED

@@ @O 0@ CEE®

©Emm

@ee @b

71 | NUT PLATE SWITCH #2-5 1_| erree18

70 | INSULATOR SUBMINIATURE SWITCH 1_| o838t

)

68 | SCR. PH PAN HD W/ STAR WSHR 266X 112 | 2 | 1911135

67 | ACTUATOR BIND SWITCH 1 9776353

66 | SWITCH SNAP ACTION 1| errest

65 | NUT HEX 632 KEPS 3 | 1926801

]

63 | SUPPORT SWITCH ADJUST RH 1 | er76709

62 | BRACKET MOUNTING UPROC 1_| 9781013

61 | BRACKET MOUNTING 1 6205041 | 6205041 | 6205041
|60 | CAPACITOR MOTOR 1 6205038 | 6205038 | 6205016 | 6205016 | 6205016
|59 | LOCKWASHER, EXTERNAL TOOTH #6 1| 1925004

58 | SCREW THD CUT PH HD 632 X ¥/8 SEMS 1911508 QTY=13 | QTY=13 | QTY=14 | QTY=14 | QTY=14
57 | SWITCH ASSY, BIND TIMING (DRV. ARM) | 1 | 9783617

58 WASHER FLAT #6 ] 1825118

55 | SCREW PAN HD SEMS 602X 12 5 | 1911121

54 | SPACER .63 OD 1 OTBITSE | OTTEB4TE | GTTE4TE |OTB1756 | 9TT64TH
53 | SWITCH ASSY, CAM SOLENOID 1 9TB3618

52 | RETAINING RING 1| 1930510

51 | LINK - BIND DRIVE 1 STTB46T

50 | DRIVE ARM ASSY, PRESSURE BAR 1_| o77ee08

49 | LINKAGE ASSY, PRESSURE BAR 1| erreesr

48 | GEAR DRIVER 1 grre11e

47 | PIN COTTER 18X 172 1 1830204

46 | WASHER 500D X 261D 2 | 1925208

45 | ACTUATOR SWITCH FIXED 1 a7resa

44 | RING RETAINER 2 | 1932518

43 | BRACKET PUNCH LINK RETAINER 2 | ore1zs

42 | LINK ASSY PUNCH DRIVE 2 STTB461

41 | GREASE LUBRICATING AR|_ 1961503

40 | SCREW PHL PAN HD 1/4-20 X5 6 | 1902801

3

38 | SCREW PHL PAN HD SEMS 632X 14 4| 1911108

37 | SOLENOID 1 9780114 | 9780114 | 6780113 | 9780113 | 9760113
36 | PUNCH HOUSING ASSY SYS3PRO 1 9781814 | 0781020 | 0781020 | 0761814 | 0781029 |
35 | SCREW PHL PAN HD SEMS 8-32X 34 2 | 1911124

3 | SCREW PHL PAN HD SEMS 8-32 X 1-14 2 1811114

33 | NUT ROUND SLOTTED 4| omeet

32 | SUPPORT 325 1_| 9776935

31 | LOCKNUT ELASTIC 10-24 3 1827400

30 | SCREW PH FLAT HD 10-24 X 34 3 | 1902837

20 | SCREW HEX SOC HD CAP G/16-18X 34 3| 1964508

28 | MOTOR PUNCH ASSY, 5Y5 3 PRO 1 9778569 | 9776668 | 9778567 | 9778567 | 9778567
27

il SCREW SEMS 832X T8 4 1911125

25 | GEARMOTOR ASSEMBLY, BINDING 1| 9783819

24 | NUT HEX 1/4-20 KEPS 8 | 1926805

23

22 | SCREW SHOULDER HEX 14-20X.186X.38 | 2 | 9779337

2 | PIVOT PLATE ASSEMBLY, RH 1 9TTaTTe

20 | LUBE DRY AR | 1961529

18 | TIMING SHAFT ASS'Y, COMPLETE 1 | erveedt

18

17 | SCREW THD CUT PH PAN HD 832X 34 2 | 1907806

18 | BRIDGE ASSY, COMPLETE 1 STR1811 | BTTBAAT | OTTOBET | OTB1611 | OTE4053
15 | CAM SHAFT ASSEMBLY 1 g783613 | 9779666 | 9779866 | 0763613 | 9778868
14 | BEARING CAMSHAFT 2 | orreett

13 | FRAME SIDE LH 1 BTTBTSE

12 | SCREW HEX S0C FLAT 10-24 X 172 4 1984502

11 | ADAPTOER MOTOR 300 1_| 0778389

10 | NUT HEX 4-40 KEPS 1 1526804

]

8 | SCREW PH PAN HD 440X 12 1| 1902821

7 | ROLLER ARM DRIVE 1 9779090

6 | SCREW PH. PAN HD SEMS 10-2X 58 3 | 1911107

5

4

3_| RIVER P/B RETURN TRUNNION 1 | o1l

2 | CUSHION DRIVE ARM RUBBER 1 9778838

1_| FRAME SIDE RH 1| orrerst

= 9783638 | 9783630 | 0783640 | 9763641 | 0784050

BEOE BEE BBGE BBGE BBGE

PART NUMBER



SO00ROOOOE)

® © 6

&8

SR EEREEEEEEEEEEERE

©)
(=)

RECEPTACLE, SNAP - IN WITH FUSEHOLDER

E150016

GUIDE SUPPORT RH, PAINTED

GUIDE SUPPORT LH, PAINTED

UPPER GUIDE PAINTED

LOWER GUIDE PAINTED

NUT HEX 10-32

STRIP_TESTING, VB 1X 14" BLK

CAN. CLA LABEL

LABEL, FCC COMPLIANCE

CSA NRTLIC LABEL

LABEL CYCLE RATE

LABEL CE MARK BTSN

[ TUV PRODUCT SRVC. GS LABEL

LABE| ELECTRIC SHOCK (EUR.)

LABEL ELECTRIC SHOCK (DOM.)

i

FUSE ALBEL, 250V SOAMP

PATENT LABEL

LABEL CAUTION HOT SURFACE

BTE181T

]

DECAL EDGE GUIDE PUNCH

SCR. PH PAN HD 10-18 X 1.00 SHEET METAL

SCREW PHL PAN HEAD 818X 112

COVER PROTECTIVE BOTTOM

i |

RTV SEALANT TRANSLUCENT

1661004

LOCTITE

OVERSUE BLK EQUIPMENT TESTING

1132850

BT411T0

BT411TD

1132850

T41170

1X 11 BLK. EQUIP. TESTING

1132830

ET41010

741010

ar41010

EDGE GUIDE ASSY, BINDING

SLEEVING 1" DIA.

§

PANEL SWITCH ASSY, SYS3PRO-1

FOOT RUBBER

1854507

| SCREW PH PAN HEAD 10-82X 1-18

FOOT PEDAL SWITCH

o

118

WASHER FLAT 12510

SCREW THD CUT PH PAN HEAD 10-32 X 114

aTe1813

781813

1

EEERERE @R @

SCREW PH PAN HEAD 632 X 38 SEMS

1811116

NUT PLASTIC 632

1827802

INSULATOR PCB

SPACER PCB

PC BOARD ASSY, 5YS3PRO-1

@

EDGE GUIDE ASSY, PUNCHING

LOCKWASHER INT. TOOTH #10

SCREW HEX 50C SHLDR 10-24 X 58

L& T ASSY, GROUND PRESSURE BAR _

BUSHING PRESSURE BAR

ail il

SCREW HEX_SHOULDER 1024 X 14 3%

1900808

PRESSURE BAR ASSY, SYS 3PRO

aT813a

araixa

BACK STOP PAINTED

8781568

aretsea

COMPOUND HEATSINK

THERMISTOR ASSY, 8YS3PRO

SLEEVE NS HIGH TEMP. 38" OD

HUT HEX 10-32 KEPS

SCREW PH PAN HEAD 1032X 172 SEMS

1811103

DEFLECTOR PN MPROC

ra1007

TAPE

SAFETY GUARD SYS3PRO-1

Lm;mm SYMBOL

HWUT HEX 8-32 KEPS

ary=12

LOCKWASHER EXT. TOOTH #8

TIE WRAP

TIE WRAP

FO) ©
@8@ % m @  ©m em

£ [~[[=a]aa[ala]e]=|u]z]x|nx|<] =]s|s|<|s|s]es]s]<]s]s]z]2]a]a]z ][z |aa 52|z ]2 ]

BUSHING SNAP 8T5

HTB3885
1128418
1526802
1825803
1831023
1832121
1853303

GROMETRIP

1831251

FUSE §X 20 mm

1870110

1870108

WIRE HARMESS SYS3PRO-1 MAIN

SCREW PH PAN HEAD 62X 12 SENS

1811111

ary=18

CABLE CLAMP 518 DIA

1831013

KNIFE ASSEMBLY

RETAINING RING E .500 SHAFT

1930522

BELT POSITIVE DRIVE

PULLEY DRIVE

SCREW HEX SOC SET 832X 18

CAM SWITCH ACTUATOR

DESCRIFTION

g ............HE.........Lq.hmn.-..q-uqu-;---m------h-n'l-.--....Ju—hh--ﬁiiﬁil““ *‘”“"**“‘A4§MJAA_‘

nEﬁ

PART NUMBER



SWITCH ASSY. S22- CAM/SOLENOID

®®

®

2 REQD

8 SPRING EXTENTION 3/8 X 2.25 9776605 1
7 NUT PLATE SWITCH #2-56 9778618 1
6

5 SCR. PH PAN HD W/STAR WSHR, 2-56X12 | 1911135 2
4 BRACKET ADJUSTING SOLENOID | 9780061 1
3 INSULATOR SWITCH, SUBMINIATURE| 9783651 1
2 ACTUATOR PUNCH SWITCH 300 9776354 1
1 SWITCH SNAP ACTION 9779311 1

ITEM # |PART DESCRIPTION PART # | QTY. ZONE




SWITCH ASSY. S13- BIND TIMING (DRIVE ARM)

|NUT PLATE SWITCH #2-56 9778618 1
SCR. PH PAN HD W/STAR WSHR. 2-56X172 | 1911135 2
BRACKET ADJUSTING 9776958 1
INSULATOR SUBMINIATURE SWITCH | 9783651 1
ACTUATOR PUNCH SWITCH 300 | 9776354 | 1
SWITCH SNAP ACTION 9779311 1

PART DESCRIPTION PART # | QTY. |ZONE




PRESSURE BAR ASSY.SYS 3 PRO & SYS 4 - GRAY

10  |PAD SPACER 2 9TB1469
9 CONN PLUG 2 PIN MOLEX 062 i 1951308

8 SCR THD CUT PH FL HD 2-56 X 316 1 1807615

7 |BRACKET SWITCH 1 9776734

[ SHRINK TUBING _125X.020 00833 | 1954340

6  |SWITCH ASSY PRESSURE BAR S5 3 Prnfsd 1 GTRAE63

4 WASHER MEDIUM SPLIT LOCK #10 2 1826016

3 |SCREW PH PAN HD 10-24X1/2 z 1802873

] z RACK PRESSURE BAR 2 775044

HOTE 2REQ'D I 1 IPRESSLIRE BAR 5Y5 4 1 7705067

1. ITEM 10 IS PART OF THE LABEL KITS FOR THE SYSTEM 3 PRO & SYSTEM 4

;r%s(:giu &u ;&‘;ﬁfﬂmu MACHINES PART NUMBERS 7705128, 7705130, ltam No, (PART DESCRIPTION QUANTITY | PART NO,




FOORTH HOLE IN
FRoOM END

DRIVE ARM ASSY. PRESSURE BAR

@E©

©)

7
6  |NUTHEX4-40 KEPS 1 1926804
s |
4
3 |ROLLER ARM DRIVE 1 9779090
2 |SCREW PH PAN HD 4-40X 5/&" 1 1902834
1 |ARMDRIVE 1 9776394
ltem No. |PART DESCRIPTION QUANTITY

PART NO,




PRESSURE BAR LINKAGE ASSEMBLY

4
3 |NUT, SPEED .56 DIA. 1 1928906
2 |LINK PRESSURE BAR RETURN f 9778460
1 |ARM PRESSURE BAR RETURN ] 9776380
ltem No. |PART DESCRIPTION QUANTITY
PART NO.
£\ PART NO.
</




SWITCH ASSY. PRESSURE BAR COMPLETE

NOTES:

1. REMOVE TERMINAL #2 (NC), SNIP CLOSE TO BODY OF SWITCH (POSITION OF
TERMINALS MAY BE DIFFERENT, THAN SHOWN ON DRAWING).
2. ITEM 3 MUST COMPLITELY COVER SWITCH TERMINALS #1(COM) AND #4 (NO)
3. HEAT SHRINK INSULATION SHOULD NOT EXCEED WIDTH OF SWITCH (.210 MAX)

¥
124
{ O =
1)
— L 210 MAX
o
SEE NOTE 3 meM | DESCRIPTION | maNuFACTURER | MFR. PN ary. P/N [REF.) REMARKS
@ 1 |SWITCH PRESSURE BAR Fumgss Farr-uL 1 9780088
@ 2 WIRE 24 AWG BLACK, (4" _Fggggu IsTVLE 8890 BT7T0S5 R EQUIVALENT
@] 3 ENSULATING SHRINK TUBING 1/2” LONG _ §CO RALLY JHOC1/B-CLASS 1 2 1954340 EQUIVALENT
4 |ié_ﬂHML [062 DIA MALE 1560 SER, BMOLEX 2082101 2 1650732




EDGE GUIDE ASSY.PUNCHING GRAY

L.LOOSEN MUT, LTEM‘],I,'.* > TURK FROM ITS SNUG TIGHT POSITIGN
2 ADJUST THE SWITCH,ITEM 3, BEFORE SECURING SO THAT.
“ACTUATOR ON THE SWITCH ACTUATES ABOUT Yo" BEFORE
\T ENTERS INTO THE SLOT ON FPUNCH EDGE r:iﬁ‘ma, ITEM 2.

32 o1

11 |NUTLOCK6-32 1927403 1
10 |KNOB EDGE GUIDE PUNCH 9778318 1
9 |PUNCH EDGE GUIDE GBC/VB 750 7705013 1
8 |SUPPORT PUNCH PAPER GUIDE 9781857 1
7 INUT HEX 440 SEms 1926804 1
6

5

4 |SCREW PH PAN HD 4-40X3/4 1902840 2
3 |SNAP SWITCH, TABLE JF701613 1
2

1 |BRACKET TABLE SWITCHSYSTEM 3| 9783627 1

ITEM # T DES N PART # | QTY. | ZONE




EDGE GUIDE ASSY. SYS -4 GRAY

NOTES:

1) Hook on Spring, ilem# 6, should be secured to
Support Guide, iterm # 1.

2) Loosen nul, tem # 5, 1/2 turn from its snug tight position.

3) Trim off marked corer approximately 45 Deg. as shown.

SPRING EATENSION 1-34" 1 S779260
NUT LOCK 10-32 1 1927407 |
PLATE RETAINING 1 9778756
KNOB EDGE GUIDE BIND 1 9778317
GUIDE EDGE BIND | 1| 7705089 |
SUFPORT PAPER BIND GUIDE 1 G7TH363

Mem No. [PART DESCRIPTION QUANTITY| (9778401)




BRIDGE ASSY. COMPLETE

1) Lkt Acbcnt povss b ormm el Cimm Fialiorwme, flam 98, ik
Binckel Cooling Sya 4, Bem# 8.

71 iratsd Locatieg Fin, B §353, wilh oop opaning facing direction
2% BhEPATL

3) Lise & hinding sirip o sal Lacaing Pin height.

P

DETAIL A
(nEw  SHOWING . P
LOCATION |N PLACE.)



BRIDGE ASSY. COMPLETE

1) Uise Arbor press ko form Rivet Cam Followse-Rolier, Rom 813,
inke LHIRH Arm Cuser, loms # 12 & 811, eapectvely.

i m-ﬂiw'{m‘t‘. Bam @ 14, afar & has boas
ingartad Thiu hole on LHFH Arm Custer,

3) Aad 190 2 Woshens, Bem # 22, o leit hand end of
‘Shalt Cuer Apm, llem #15. Shalt Cusipr Arm should @
anug into Bridge arms, kd28, (Ses Drawing)




BRIDGE ASSEMBLY COMPLETE

ITEM PART DESCRIPTION aTy PART NUMBER
9779887 9784053 Sys 3 pro-
COMMON Velobind 9781611 Surebind (9783614 Wrap-VB| 1 velobind wrap

1 Channel Cooling SYS 4 1 9776845 9781583 9776845 9776845
2 Pin Cooling (Die Cast) 12 or 14 9778687 Qty - 14 Qty - 12 Oty - 14 Qty - 14
3 Spring Cooling Pin 12 or 14 9779272 Qty - 14 Qty - 12 Qty - 14 Qty - 14
4 Ring Retaining 12 or 14 1932502 Qty - 14 Qty - 12 Oty - 14 Qty - 14
5 Bracket Cooling Sys 4 1 9780060 9781594 9780080 9780080
6 Rivet Cam Follower - Roller 2 9779662

7 Roller Cutter Arm 5 9779064

8 Crescent Ring 4 1930508

9 Screw PH Pan HD-6-32x3/8 SEMS 2 1911116

10

11 Arm Cutter RH 1 9776381 9776381 9776392 9776381
12 Arm Cutter LH 1 9776382 9776382 9776393 9776382
13 Rivet Cam Follower - Roller 2 9779064

14 Spring Tension 1" 2 9779278

15 Shaft Cutter Arm 1 9779235

16 Extruder Arm 1 9776376

17 Serew SHLD Hex 8-32 1 9779346

18

19 Mut - hex 8-32 KEPS 9 1926602
20 Roll Pin .125 x 1.00 1 1929208
21 Retaining Ring E 500 Shaft 4 1930532
22 Washer 2 1925206
23 Grease Lubricating alr 1981503
24 Plate Cutter Arm Shaft Reatiner 2 9778781
25 Screw Thd Cut PH 10-32 x1/2 5 1907839
26 Bridge Amchined 1 9778700 9781597 9776700 9784052
27 bracket stripper 1 9776731 9781896 9781765 none
28 sct thd cut ph pan hd 8-32 x 1/2 star 2 1611504
28 Lackwasher int tooth # 10 1 1925803
30 Pin - Strip Locating 1 9781894 9781894 97818194
31 Stop Codling 2 9778416
32 Scr Thd Cut -Ph Pan HD 6-32 x3/8 Star 2 1911503




RIGHT HAND PIVOT PLATE ASSY.

NOTES:

1) Usa Arbor press to form Rivet Rack Stud, ifem #2, into
Plate Pivot RH, item # 1.

2) Squeeze end of Spring Tension, item # 8. After it has been
inserted thru hole on Plate Pivot RH.

8 3) APPLY LUBE DRY;ITEM 9, ON END PORTION (BOT TONC SURFACE.
er PINOT PLATE I TEM. [LAEEHDWN4 )

®
{2 PLACES)
~ ©
e
(2 PLACES)
10 SCR PHIL PAN HD 6-32 X 3/8 STAR 2 1911116-
9 LUBE DRY A/R 1961529
8  |SPRING TENSION 1-1/2" 1 9779274
7 SCR THD CUT PH PAN HD 8-32X 3/8 STAR 2 1911503
6
6  |RETAINER FLAT SPRING 1 9770088
4 |SPRING FLAT 1 9779263
3  |CAM FOLLOWER PRESSURE 1 9776847
2 |RIVETRACKSTUD 1 9778050
1 |PLATE PIVOTRH 1. 9778740
item No. |PART DESCRIPTION QUANTITY




TIMING SHAFT ASSY. COMPLETE

NOTES:
1} Pawl Pressure, item # 3, must rotate freely by its own weight.
2) Hook on Spring, fem # 11, should be secured to Pivat
Piate LH, itam #1.
3) Use Arbor press to secure studs, items #2 & #4.
B ) APFLY LUBE DRY,ITEM £ 0N END PORTICM OF
_PINET PLETE ITEM 1, 0N THE SIDE. SHOWH.

24  |SCRPHIL PAN HD §-32 X 318 STAR z 1911116
23 [LUBE DRY afm 1961529
22 |NUT HEX 440 1 1926711
21 [WASHER MEDIUM SPLIT LOCK #4 1 1026007
20 |WASHER FLAT 12510 1 1525012
19 SCREW HEX S0C CAP 4-40X3/8 1 1800501
18 [SPRING PAWL 1 S774280
17 |ROLL PIN 34 3 1928203 |
16 |RATCHET 38 TEETH 1 GTTO0E5
15 |SPACER 62X 377X .020 THK 1 G770
14 |SPACER 3771D X 550D 1 oTTH258
13 [PINION GEAR FINISHED z GTTETES
12 [SHAFT TIMING 1 779240
11 |SPRING TENSION 1-172° 1 WTTEZTA
10
®  |SCR THD CUT FH PAN HD B-32X3/8, STAR 2 1611503
8 |RETAINER FLAT SPRING PIVOT LH 1 TTR0ET
7 |SPRING FLAT 1 T7e2E3
§  |CAMFOLLOWER PRESSURE 1| srresar
5 |GREASE LUBRICATING afe | 1961503
4 |RIVET PIVOT PLATE TRUNNION 1 TTH0S5E
3 |PAWLPRESSURE 1 STTETTA
2 |RIVET RAGK STUD 1 STT5050
1 |PLATE PVOTLH 1 oTTETA
[em Mo, |PART DESCRIPTION QUANTITY
BARTHO,

DETAIL A




NODTES:

|.APPLY A LIGHT COAT OF GREASE(ITEM 3 %, ®
SR an(rlrem), =

ACROSS THE BACK OF THE ACTU

B RING RETAINING SELF-LOK TRIA B 1929105
7 WASHER 3 1925218
6 RIVET SOLID ROUND HD 1/4X1" 3 1930011
5 PUNCH PIN 120r14 | 9778684 | Qty=12 Qty=14
4 |ACTUATOR PUNCH ASSY 1 8781390 | 9776365
3 |GREASE LUBRICATING AR 1961503
2 SPACER PUNCH 1 8779250
@| 1 [PUNCHHOUSING ASSY 1 9777425 | 9778194
COMMON | 9781814 | 9781029
NO SUREBIND | VELOBIND
ITEM |DESCRIPTION QTy. PART NUMBER

PUNCH HOUSING ASSY.COMPLETE




CAM SHAFT ASSY.

HOTES:
1) Gabe maek {83 on Cam Cooling, itam @ 7, should b in ire with
hotcras. marked with [ § |
21 Noiches and Grocves marked with [ ] must face o nghl and of
S, iom @ B,and musi all ba in ine with sach other as. drawn.

-
2 REGD:
FRE0D @\ % RIGHT ENI
SURE BIND
@\ POSITIGN /

[

i
H

o | | |

|

T




HEATER BLADE ASSY.

FoR Y5 3 PRO-1 vE-wRas
o EOY, SEE WOTE {.

100 /115 V. CONHECTIONS 230N, CONMECTIONS



28
25  |SLEEVE INS HIGH TEMP 2/8"0D 1 1054423
u '
O =
22 |NUT HEX 440 2 1926711
21 |SCREW SET 4-40X3/4 2 1900023
20 |NUT HEX 8-32 2 1926701
® 19 [SCREW PH PAN HD 8-32X 5/8 2 1902808
18
17 HEATER LH 1 776704 9776704 QT76704 | 9776704 | 9778704 | 9ITEIST | 9776704
16 |BRACKET HEATER RH 1 776703 9776703 9776703 9776702 9776703 9776758 | 9776703
15 |INSULATOR HEATER BKT MODIFIED 2 9778204
| 14 |SCREW PH PAN HD 8-32X172 SEMS 5 1911111
| 13
12 [TUBING TEFLON #20 .034IDX.006W 1 1954422
11 |RETAINER THERMISTOR 1 9770089
)| 10 [NUTHEXE32 KEPS 7 1926801
c 9
8  [PLATE KNIFE HEATER 1 9776754 97708754 9778754 0778754 9778754 9778755 | 9784055
7  |THERMOSTAT CUTOFF ASSY. 1 9781812
® s
§ [BLADE CUTTER COATED 1 9776713 9776713 9781601 9781601 9781601 9776749 | 9776713
4 |HEATER ELEMENT ASSY, TERMINATED 1 0783654 | 0783655 9783654] w783655| ereacss | 0722654 9783854
3 [INSULATOR HEATER BLOCK 2 9778289
2 |INSULATOR SLEEVE 7 0776208
1 |BRACKET KNIFE HEATER 1 9776705 9776705 o776705 | o77e70s | e7reros | o77e75S | 9784054
(9782060) | (9782081) | (97B1614) | (9781613) | (9782062) :}gﬂn 9784056
BemNo, |PARY DESCRIPTION quavmry| common| 12ovve | 2eovve | 12ovse | 2eovss | 1oovss VB_pYs 3pRO
120V
PARTNO, (D)




MOTOR PUNCH ASSY. SYS 3 PRO

2 _REQD
% 5
2 REQD.
— ==
|0
0
0
6 ROLL PIN 3/16X1 2 1929230
5 CRANK PUNCH DRIVE 2 9776842
4  |BEARING PUNCH SHAFT 1 9776610
3
g
1 GEARMOTOR PUNCH 1 9776944 | 9777213
COMMON | 9778568 | 9778567
NO 230V 120v
ITEM |DESCRIPTION QTY. PART NUMBER




PULLEY & BIND MOTOR ASSY.

9778565 BIND _MOTOR

3778704 PULLEY, BIND MOTOR

-
;

3
2 11929203| ROLL PIN
I
EM

NO. PART NO. DESCRIFTION




	SYSTEM THREE PRO-1 COVER PAGE

	HOUSING ASSEMBLY
	HOUSING BRACKET ASSY
	SWITCH PANEL ASSY
	FINAL ASSY 
	FINAL ASSY B
	SYSTEM 3 PRO-1 WIRING
	PARTS LIST
	S22 CAM/SOLENOID SWITCH ASSY
	S13 BIND TIMING SWITCH ASSY
	PRESSURE BAR ASSY
	DRIVE ARM ASSY
	PRESSURE BAR LINKAGE ASSY
	PRESSURE BAR SWITCH ASSY
	PUNCH EDGE GUIDE ASSY
	BIND EDGE GUIDE ASSY
	BRIDGE ASSY
	BRIDGE ASSY COMPLETE
	BRIDGE ASSY PARTS LIST
	RH PIVOT PLATE ASSY
	TIMING SHAFT ASSY

	PUNCH ASSY COMPLETE
	CAM SHAFT ASSY
	KNIFE ASSY
	KNIFE ASSY PARTS LIST
	PUNCH MOTOR ASSY
	BIND MOTOR AND PULLEY ASSY




